Parts Manual for

SNAPPER

POWERAKE® & POWERSLICE

MODEL NUMBERS:

PR5001
PS5001

MODEL PR5001

SNAPPER
=sMcDonough, GA., 30253 U.S.A.

COPYRIGHT ©
NNNNNNNNNN

1097
ALL RIGHTS RESERVED (Rev. 1, 11/97) MANUAL No. 06420




NOTES




HANDLE ASSEMBLY

ITEM PART NO. DESCRIPTION

1 3-2593 CATCH, Bail

2 1-9212 BAIL

3 2-3704 CABLE, Clutch 66.5"

4 7-6978 NUT, 1/4-20 Hex Nyloc

5 9-0639 SCREW, 1/4-20 x 1-1/2” Hex Head Cap, Grade 5
6 3-8459 HANDLE, Upper

7 7-6051 HANDLE, Lower

8 9-0563 SCREW, 3/8-16 x 1" Hex Head Cap, Grade 5 (4)
9 7-6979 NUT, 3/8-16 Hex Nyloc (4)

10 7-6994 PIN, Quick Release Hitch (2)

11 7-7003 BOLT, 5/16-18 x 1-1/4” Square Neck Carriage (2)
12 9-0187 WASHER, 5/16 Split Lock (2)

13 7-6132 KNOB (2)

14 3-2816 MOUNT, Cable

15 2-3705 DECAL

16 1-5601 BUSHING, 5/16” I.D. (2)

(Rev. 1, 11/97) MANUAL No. 06420



MAIN DECK ASSEMBLY
:

OPTIONAL

MANUAL No. 06420 (Rev. 1, 11/97)



MAIN DECK ASSEMBLY

ITEM PART NO. DESCRIPTION

1 7-6052 ROD, Height Adjustment, Complete

2 7-6979 NUT, 3/8-16 Hex Nyloc (11)

3 7-6077 ARM, Pivot (2)

4 9-0365 PIN, 1/8 x 3/4” Cotter (4)

5 7-6075 ARM, Linkage

6 7-6055 DEFLECTOR

7 7-6076 ROD, Deflector

8 9-0588 SCREW, 3/8-16 x 2" Hex Head Cap, Grade 5 (2)
9 9-0517 WASHER, 3/8”" Standard Flat (8)

10 7-6438 SPRING, Compression

11 7-7083 ADJUSTMENT LEVER w/Grip

12 7-6526 GRIP, Adjustment Lever

13 7-6121 GAUGE, Adjustment

14  9-0563 SCREW, 3/8-16 x 1" Hex Head Cap, Grade 5 (6)
15  7-6961 RING, 5/16 External Retaining (2)

16 9-0278 NUT, 5/8-11 Hex Jam (4)

17 7-6998 FITTING, 1/4-28 Straight Grease (6)

18  7-6064 REAR WHEEL, 10" w/Grease Fitting. (7-6998) (2)
19  7-6931 SCREW, 5/8-11 x 4" Hex Head Cap, Grade 2 (2)
20 7-6956 SCREW, 5/16-18 x 3/8” Socket Head Set (3)

21 7-6087 PULLEY

22 7-6990 KEY, 3/16” Square x 1-3/4” Machine

23  7-6086 BELT GUARD

24  7-6085 BELT

25  7-6066 PULLEY, 7”

26 1-0211 KEY, #9/606 Woodruff

27 7-6978 NUT, 1/4-20 Hex Nyloc (5)

28  7-6500 PULLEY, Idler

29  9-0598 WASHER, 1/4” Standard Flat (3)

30 9-0071 SCREW, 1/4-20 x 1/2" Hex Head Cap, Grade 5 (3)
31 7-6088 BELL CRANK

32 7-6082 SPACER

33  7-6453 BUSHING, Powdered Metal

34 7-6564 SPRING

35 9-0655 SCREW, 3/8-16 x 1-1/2" Hex Head Cap, Grade 5
36  7-7679 SCREW, #10-32 x 1/4” Socket Head Set (4)

37 9-0717 NUT, 5/16-18 Hex Nyloc (24)

38 9-0072 SCREW, 1/4-20 x 5/8” Hex Head Cap, Grade 5 (2)
39  3-2815 BRACKET, Cable

40  7-8059 END PLATE (2)

41 7-6072 FLANGE BEARING w/Set Screws (7-7679) (2)

42  9-0333 WASHER, 5/8" Split Lock (2)

43  7-6948 TAPBOLT, 5/16-18 x 1-1/4” Hex Head (10)

44  9-0206 SCREW, 5/16-18 x 3/4” Hex Head Cap, Grade 2 (6)
45  9-0550 WASHER, 1/2” Flat (6)

46  7-6063 FRONT WHEEL, 8" w/Grease Fitting. (7-6998) (2)
47  7-6927 SCREW, 3/8-16 x 1-1/4” Hex Head Cap, Grade 2 (2)
48  7-6060 LIFT ARM (2)

49  7-6058 FRONT AXLE

50 9-0692 WASHER, 5/16” Standard Flat (16)

51 7-7037 BODY w/DECALS, Powerake

- 7-7185 BODY w/DECALS, Powerslice

52  9-0187 WASHER, 5/16” Split Lock (4)

53 9-0669 SCREW, 5/16-18 x 1-3/4" Hex Head Cap, Grade 5 (4)
54  7-6071 GUARD, Shaft

55  7-6105 GUIDE, Belt (2)

56  7-7046 PULLEY PULLER (Optional)

57 7-6070 ENGINE PAD

58  7-7950 DECAL

59 1-9249 DECAL, Shapper

60 7-6128 DECAL, Powerake

- 7-6326 DECAL, Powerslice

61 7-6682 DECAL, Commercial

(Rev. 1, 11/97) MANUAL No. 06420



RAKING SHAFT ASSEMBLY

ITEM PART NO. DESCRIPTION

1 6-0812 RAKING SHAFT, Complete

2 7-6986 PIN, 1/8 x 7/8”" Roll (8)

3 7-6061 SATELLITE SHAFT (4) (See “C” Below for Satellite Shaft Replacement Kit)
4 7-6074 FINGER (28) (See “A” Below for Finger Replacement Kit)

5 7-6062 SPACER (52) (See “B” Below for Spacer Replacement Kit)

6 7-6050 SHAFT ASSEMBLY

7 7-7031 MAIN SHAFT REPLACEMENT KIT

(Contains Parts for 4 Satellite Shafts Complete)

OPTIONAL KITS

A 7-7032 FINGER REPLACEMENT KIT
(Contains 28 Fingers; 7-6074)
B 7-7033 SPACER REPLACEMENT KIT
(Contains 52 Spacers; 7-6062)
C 7-7034 SATELLITE SHAFT REPLACEMENT KIT

(Contains 4 Shafts; 7-6061 and 8 Roll Pins; 7-6986)

MANUAL No. 06420 (Rev. 1, 11/97)



ITEM

0~ O ;A W=

- ©
o

-
N =

O

PART NO.
6-0815
6-0814
7-6322
7-6323
7-6324
9-0072
7-6325
7-6329
7-7186
7-6978
7-6956

7-6327
7-6328

7-7183

SLICER ASSEMBLY

DESCRIPTION

SLICER QUICK CHANGE KIT

SLICER ASSEMBLY, Complete

BARE “SLICER” REEL SHAFT

NUT, 1” SAE Jam w/Set Screw (2)

SPACER, Sleeve (2)

SCREW, 1/4-20 x 5/8” Hex Head Cap, Grade 5 (40)
HOLDER PLATE (20)

WASHER, Flat (2)

SLICER BLADE (20) (See “D” Below for Slicer Blade Replacement Kit)
NUT, 1/4-20 Hex Nyloc (40)

SCREW, 5/16-18 x 3/8” Socket Head Set (2)

BLADE SPACER-WASHER (10)
SLEEVE SPACER (9)

OPTIONAL KIT
SLICER BLADE REPLACEMENT KIT
(Contains 20 Blades; 7-7186)
7 (Rev. 1, 11/97) MANUAL No. 06420



Parts Manual for

SNAPPER

POWERAKE & POWERSLICE

MODEL NUMBERS:

PR5001
PS5001

IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS
POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE CHANGES
OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO
MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

SNAP P EancDonough, GA., 30253 U.S.A.

MANUAL No. 06420 (Rev. 1, 11/97) Printed in U.S.A.



